FCC ID: Q9DAPINO103

Intertek IC: 4675A-APIN0103

EMC TEST REPORT for Intentional Radiator
No. 140101279SHA-001

Applicant : Aruba Networks, Inc
1344 Crossman Ave. Sunnyvale, CA,94089

Manufacturer : Aruba Networks, Inc
1344 Crossman Ave. Sunnyvale, CA,94089

Product Name : Wireless Access Point

Type/Model : APINO103

SUMMARY
The equipment complies with the requirements agngrob the following standard(s):

47CFR Part 15 (2012)Radio Frequency DeviceSSubpart O
ANSI C63.4 (2009):American National Standard for Methods of Measurmme
of Radio-Noise Emissions from Low-Voltage Electliaad Electronic

Equipment in the Range of 9 kHz to 40 GHz

RSS-210 Issue 8 (December 201@ow-power Licence-exempt Radiocommunication
Devices (All Frequency Bands): Category | Equipment

RSS-Gen Issue 3 (December 201@eneral Requirements and Information for the
Certification of Radiocommunication Equipment

Date of issue: Jan. 24, 2014

Prepared by: Reviewed by:
(2wl 2hoone i
Daniel Zhao Project Engineer) Jonny Jirkge(iewer)

Page 1 of 194



FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

Description of Test Facility

Name: Intertek Testing Services Limited Shanghai
Address: Building N0.86, 1198 Qinzhou Road(Nor8Hanghai 200233, P.R. China

FCC Registration Number: 236597
IC Assigned Code: 2042B-1

Name of contact: Steve Li
Tel: +86 21 64956565 ext. 214
Fax: +86 21 54262335 ext. 214
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

1. General Information

1.1 Applicant Information

Applicant :

Name of contact :
Tel
Fax :

Manufacturer :

Aruba Networks, Inc

1344 Crossman Ave. Sunnyvale, CA,94089
Greg Rocha

408-419-4093

/

Aruba Networks, Inc

1344 Crossman Ave. Sunnyvale, CA,94089

1.2 Identification of the EUT

Product Name :
Type/model :
FCCID :

IC

Wireless Access Point
APIN0103
Q9DAPINO103
4675A-APINO103
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

1.3 Technical specification

Operation Frequency:

Band

Type of Modulation :

EUT Modes of :

Modulation

Channel Number :

Description of EUT :
Port identification :
Antenna °

Rating :

Declared :

Temperature range

Category of EUT :

EUT type :

Sample received d¢

Sample Identificatiol :

No

Date of tes

2412~2462 MHz;
5745~5825 MHz

CCK,BPSK,QPSK,DSSS,0FDM

802.11a/b/g;
802.11n HT20,HT40;

11Channel for 2412MHz~2462MHz for 11b,11g9,11n HT20;
7 Channel for 2422MHz~2452MHz for 11n HT40;
5745MHz~5825MHz for 11a&11n HT20: channel 149 - 165
5755~5795MHz for 11n HT40: channel 151 - 159

The EUT is a wireless access point, and it is a MIproduct.

power port 1;

RJ45 ports 1
Integral, 3.9 dBi for 2.4GHz band, 4.1 dBi for 5-45.35GHz

band, 4.3 dBi for 5.475 — 5.850 GHz band
DC 12V, 1A (Adaptor) or DC 57V, 350 mA(PoE)
0°C ~45C

Class B

<] Table top ] Floor standing

Dec. 26, 2013

Dec. 26, 2013 — Jan. 10, 2014
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

MIMO Function Description:

Freq. Band Modulation TX/R.X Beqm Array Gain Note
Function | forming

802.11b 2TX/2RX NO 0 dBi

802.11¢g 2TX/2RX NO 0 dBi

2412-2402MNz o0 TIn HT20 | 2TX2RX|  NO 0 dBi
802.11n HT40 2TX/I2RX NO 0 dBi

802.11a 2TX/I2RX NO 0 dBi

5745-5825MHz| 802.11n HT20 2TX/I2RX NO 0 dBi
802.11n HT40 2TX/I2RX NO 0 dBi

Note: The mimo mode (IEEE 802.11) is Cyclic Delaydbsity, and the array gain is 0 dB
according to clause f) of KDB 662911.
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2. Test Specification

2.1 Instrument list

FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Equipment Type Manu. Internal np. Cal. Date Due date
Test Receiver ESCS 30 R&S EC 2107 2013-10-2014-10-20
Test Receiver ESIB 26 R&S EC 3045 2013-10{2D14-10-20
Test Receiver ESCI 7 R&S ECA4501 2013-12:2914-12-28

Spectrurr N901( Agilent EC489( | 201:-10-21 | 2014-1C-2C

Analyzer
Power mete ML 2495A AnritsL EC 489! | 201:-10-21 | 2014-1C-20

A.M.N. ESHZz-Z5 R&S EC 311! 2014-1-9 2015-1-8
Bilog Antenna CBL 6112D TESEQ EC 4206 2013-5-1@014-5-15
Horn antenna HF 906 R&S EC 3049 2013-5-12014-5-12
Pre-amplifier Pre-amp 18 R&S EC 3222 2013-4-12014-4-11
Pre-amplifier Tpa0118-40 R&S EC 4792:22013-4-12 | 2014-4-11

Log-period AT 108C AR EC 304-7 | 2013-5-22 | 2014-5-21

antenna

Biconical 3109P> ETS EC356¢ 2013-8-25 | 2014-8-24

antenna
Sem-anechoic - Albatross EC 304¢( | 2013-5-21 | 2014-5-20

chamber project

Shielded roor - Zhongyt EC 283( | 2014-1-12 | 2016-1-11

Shielded room - Zhongyu EC 2839 2014-1-12016-1-11

High Pass Filtery WHKX 1.0/15G- | Wainwright | EC4297-1 2013-2-1| 2014-1-3
10SS

High Pass Filtery WHKX 2.8/18G- | Wainwright | EC4297-2 2013-2-1| 2014-1-3
12SS

High Pass Filter| WHKX Wainwright | EC4297-3 2013-2-1| 2014-1-3

7.0/1.8G-8SS

Band Reject WRCGV Wainwright | EC4297-4 2013-2-1| 2014-1-3

Filter 2400/2483-
2390/2493-
35/10SS

2.2 Test Standard

47CFR Part 15 (2012)
ANSI C63.4 (2009)

KDB 558074 (VO3RO1)
KDB 662911 (VO2R01)

RSS-210 Issue 8 (December 2010)
RSS-Gen Issue 3 (December 2010)
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

2.3 Mode of operation during the test / Test peripérals used

While testing transmitting mode of EUT, the intdrmepdulation and continuously
transmission was applied.

The lowest, middle and highest channel were teage®presentatives.

Freq. Band Modulation Lowest(MHz) | Middle(MHz) | Highest(MHz)
802.11b 2412 2437 2462
802.11¢g 2412 2437 2462
2412-2462MHz
802.11n HT20 2412 2437 2462
802.11n HT40 2422 2437 2452
802.11a 5745 5785 5825
5745-5825MHz | 802.11n HT20 5745 5785 5825
802.11n HT40 5755 / 5795

Test software setting:
The power level setting for 802.11a/b/g/n/ac ixduseéh ART software offered by the

manufactory.
For 2.4G Band:
Mode 1 Fr(?\;m(;; cy ART Setting Note
2412 18. 00
802.11b 2437 18. 00
2462 18. 00
2412 15. 00
802.11g 2437 18. 00
2462 14. 50
2412 15. 00
802.11n20 2437 18. 00
2462 15. 00
2422 13.00
802.11n40 2437 18. 00
2452 11.50
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For 5.8G Band:

FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency :
Mode 1 (MHz) ART Setting Note
5745 18. 00
802.11a 5785 18. 00
5825 18. 00
5745 18. 00
802.11n20 5785 18. 00
5825 18. 00
5755 18. 00
802.11n40 5705 13,00
Test peripherals used:
Item No Description Band and Model S/No
1 Laptop computer HP ProBook 6470b NA
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Data rate VS Power

The pre-scan for the conducted power with all ratesach modulation and bands was used,
and the worst case was found and used in all ésstsc

2.4GHz Band:

FCC ID: Q9DAPINO103
IC: 4675A-APINO103

After this pre-scan,we choose the following talfi¢he data rata as the worst case.

Freq. Band Modulation Worst case data rate
802.11b 1Mbps
802.11g 6Mbps

2400-2483.5MHz 802.11n HT2 MCS8
802.11n HT4 MCS8
5.8GHz Band:
After this pre-scan,we choose the following talfi¢he data rata as the worst case.
Freq. Band Modulation Worst case data rate
802.11a 6Mbps
5725-5850MHz 802.11n HT20 MCS8
802.11n HT40 MCS8
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2.4 Test Summary

FCC ID: Q9DAPINO103
IC: 4675A-APINO103

This report applies to tested sample only. This gort shall not be reproduced in part
without written approval of Intertek Testing Service Shanghai Limited.

TEST ITEM FCC REFERANCH IC REFER@HE RESULT
Minimum 6dB Bandwidth 15.247(a)(2) RSS-210 Issue § Pass
Annex 8
Maximum peak output power 15.247(b) RSS-210 Issue § Pass
Annex 8
Power spectrum density 15.247(e) RSS-210 Issue § Pass
Annex 8
Radiated emission 15.205 & 15.209 RSS-210 Issye 8 Pass
Clause 2
Emission outside the 15.247(d) RSS-210 Issue § Pass
frequency band Annex 8
Power line conducted emissig 15.207 RSS-Gen Issue 3 Pass
Clause 7.2.4
Occupied bandwidth - RSS-Gen Issue 3  Tested

Clause 4.6.1
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

3. Minimum 6dB Bandwidth

Test result: PASS
3.1 Limit
For systems using digital modulation techniques ey operate in the 902 - 928 MHz,

2400 - 2483.5 MHz and 5725 - 5850 MHz bands, theimmum 6 dB bandwidth shall be at
least 500 kHz.

3.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

3.3 Test Procedure and test setup
The minimum 6dB bandwidth per FGT5.247(a)(2) is measured using the Spectrum

Analyzer according to DTS test procedure of “KDB6%8 D01 DTS Meas Guidance
v03r01” for compliance to FCC 47CFR 15.247 requiels.
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FCC ID: Q9DAPINO103
IntertEk IC: 4675A-APINO103

3.4 Test Protocol

Temperature : 2
Relative Humidity : 55%
Bandwidth Limit
Mode CH
(MHz) (MHz)
L 10.12
802.11b —chain 0 M 10.10 =0.5
H 10.10
Bandwidth Limit
Mode CH
(MHz) (MHz)
L 10.13
802.11b —chain 1 M 10.11 =0.5
H 10.09
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency L — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:40:26 PM Jan 02, 2014

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e
Average
R
Max Hold
T ||
Min Hold
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 25.3 dBm
13.964 MHz

Transmit Freq Error -24.684 kHz OBW Power

x dB Bandwidth 10.12 MHz x dB

Frequency M — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:41:25 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Mone
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.4 dBm
13.712 MHz

Transmit Freq Error -73.443 kHz OBW Power

¥ dB Bandwidth 10.10 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:42:08 PM Jan 02, 2014

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 25.8 dBm
13.818 MHz

Transmit Freq Error 93.841 kHz OBW Power

x dB Bandwidth 10.10 MHz x dB

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 05:01:06 PM Jan 02, 2014

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.412 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 24.8 dBm
14.032 MHz

Transmit Freq Error 21.130 kHz OBW Power

¥ dB Bandwidth 10.13 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency M — Chain 1

Agilent Spectrum Analyzer - Occupied BW

B T e SEMSE:INT| SOURCE OFF ALIGN AUTO 02:00:33 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 25.5 dBm
13.749 MHz

Transmit Freq Error -134.72 kHz OBW Power

x dB Bandwidth 10.11 MHz x dB

Frequency H — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:59:57 PM Jan 02, 2014

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.462 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.5dBm
13.759 MHz

Transmit Freq Error 115.39 kHz OBW Power

¥ dB Bandwidth 10.09 MHz x dB
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

Bandwidth Limit
Mode CH
(MH2z) (MH2z)
L 16.39
802.11g — chain 0 M 16.37 =0.5
H 16.38
Bandwidth Limit
Mode CH
(MH2z) (MH2z)
L 16.44
802.11g — chain 1 M 16.34 =0.5
H 16.38
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency L — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:43:13 PM Jan 02, 2014

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 22.0dBm
16.546 MHz

Transmit Freq Error -18.073 kHz OBW Power

x dB Bandwidth 16.39 MHz x dB

Frequency M — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:43:58 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.1 dBm
16.478 MHz

Transmit Freq Error -24.938 kHz OBW Power

¥ dB Bandwidth 16.37 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:44:55 PM Jan 02, 2014

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 22.2 dBm
16.632 MHz

Transmit Freq Error 19.858 kHz OBW Power

x dB Bandwidth 16.38 MHz x dB

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:58:35 PM Jan 02, 2014

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.412 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 22.1 dBm
16.5624 MHz

Transmit Freq Error 17.205 kHz OBW Power

¥ dB Bandwidth 16.44 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency M — Chain 1

Agilent Spectrum Analyzer - Occupied BW

B T e SEMSE:INT| SOURCE OFF ALIGN AUTO 07:57:57 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 25.2 dBm
16.452 MHz

Transmit Freq Error -35.628 kHz OBW Power

x dB Bandwidth 16.34 MHz x dB

Frequency H — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:57:20 PM Jan 02, 2014

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.462 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 21.8 dBm
16.435 MHz

Transmit Freq Error 32.274 kHz OBW Power

¥ dB Bandwidth 16.38 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Bandwidth Limit
Mode CH
(MH2z) (MH2z)
L 17.68
802.11n20 — chain 0 M 17.69 =0.5
H 17.73
Bandwidth Limit
Mode CH
(MH2z) (MH2)
L 17.72
802.11n20 —chain 1 M 17.59 =0.5
H 17.67
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency L — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:45:46 PM Jan 02, 2014

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 22.8 dBm
17.734 MHz

Transmit Freq Error -1.356 kHz OBW Power

x dB Bandwidth 17.68 MHz x dB

Frequency M — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:47:06 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 26.0 dBm
17.680 MHz

Transmit Freq Error -17.901 kHz OBW Power

¥ dB Bandwidth 17.69 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:47:54 PM Jan 02, 2014

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 23.4 dBm
17.708 MHz

Transmit Freq Error 28.018 kHz OBW Power

x dB Bandwidth 17.73 MHz x dB

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:56:36 PM Jan 02, 2014

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.412 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 23.0dBm
17.742 MHz

Transmit Freq Error 17.728 kHz OBW Power

¥ dB Bandwidth 17.72 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency M — Chain 1

Agilent Spectrum Analyzer - Occupied BW

B T e SEMSE:INT| SOURCE OFF ALIGN AUTO 07:55:57 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 2437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 26.0 dBm
17.679 MHz

Transmit Freq Error -31.340 kHz OBW Power

x dB Bandwidth 17.59 MHz x dB

Frequency H — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:55:08 PM Jan 02, 2014

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.462 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 23.1dBm
17.664 MHz

Transmit Freq Error 26.300 kHz OBW Power

¥ dB Bandwidth 17.67 MHz x dB
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Intertek

FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Bandwidth Limit
Mode CH
(MH2z) (MH2z)
L 36.45
802.11n40 — chain 0 M 36.10 =0.5
H 36.50
Bandwidth Limit
Mode CH
(MH2z) (MH2)
L 36.35
802.11n40 —chain 1 M 35.94 =0.5
H 36.45
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency L — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:48:43 PM Jan 02, 2014

Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
T |
Max Hold
T ||
Min Hold
Center 2422 GHz
#Res BW 100 kHz #VBW 300 kHz : e — |
Occupied Bandwidth Total Power 22.0dBm
36.258 MHz

Transmit Freq Error 23.282 kHz OBW Power

x dB Bandwidth 36.45 MHz x dB

Frequency M — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:49:54 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.437 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 26.2 dBm
36.071 MHz

Transmit Freq Error 8.557 kHz OBW Power

¥ dB Bandwidth 36.10 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 0

Agilent Spectrum Analyzer - Occupied BW

B T e SEMSE:INT| SOURCE OFF ALIGN AUTO 07:51:13 PM Jan 02, 2014

Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
T |
Max Hold
T ||
Min Hold
Center 2452 GHz
#Res BW 100 kHz #VBW 300 kHz : e — |
Occupied Bandwidth Total Power 19.7 dBm
36.317 MHz

Transmit Freq Error -16.007 kHz OBW Power

x dB Bandwidth 36.50 MHz x dB

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:54:13 PM Jan 02, 2014

Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.422 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 22.5dBm
36.196 MHz

Transmit Freq Error 24.771 kHz OBW Power

¥ dB Bandwidth 36.35 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency M — Chain 1

Agilent Spectrum Analyzer - Occupied BW

B T e SEMSE:INT| SOURCE OFF ALIGN AUTO 07:53:32 PM Jan 02, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm
Clear Write
e |
Average
T |
Max Hold
T ||
Min Hold
Center 2437 GHz
#Res BW 100 kHz #VBW 300 kHz : e — |
Occupied Bandwidth Total Power 26.5 dBm
36.120 MHz

Transmit Freq Error -1.111 kHz OBW Power

x dB Bandwidth 35.94 MHz x dB

Frequency H — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 07:52:12 PM Jan 02, 2014

Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 20.9 dB
Ref 20.00 dBm

Clear Write

Center 2.452 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 19.2 dBm
36.306 MHz

Transmit Freq Error -13.589 kHz OBW Power

¥ dB Bandwidth 36.45 MHz x dB
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Intertek

FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Bandwidth Limit
Mode CH
(MH2z) (MH2)
L 16.37
802.11a — chain M 16.05 =0.5
H 16.37
Bandwidth Limit
Mode CH
(MH2z) (MH2z)
L 16.36
802.11a — chain M 16.36 =0.5
H 16.34
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency L — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:55:07 PM Jan 02, 2014

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 24.9 dBm
16.430 MHz

Transmit Freq Error -16.909 kHz OBW Power
¥ dB Bandwidth 16.37 MHz x dB

wsa 3 Alignment Completed

Frequency M — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:56:01 PM Jan 02, 2014

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.785 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.4 dBm
16.434 MHz

Transmit Freq Error -44.416 kHz OBW Power

¥ dB Bandwidth 16.05 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:56:53 PM Jan 02, 2014

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 24.8 dBm
16.439 MHz

Transmit Freq Error -30.746 kHz OBW Power

x dB Bandwidth 16.37 MHz x dB

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:44:21 PM Jan 02, 2014

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.745 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 26.5 dBm
16.516 MHz

Transmit Freq Error -21.971 kHz OBW Power

¥ dB Bandwidth 16.36 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency M — Chain 1

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:45:17 PM Jan 02, 2014

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 5.785 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 25.7 dBm
16.473 MHz

Transmit Freq Error -38.086 kHz OBW Power

x dB Bandwidth 16.36 MHz x dB

Frequency H — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:46:12 PM Jan 02, 2014

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.825 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.5dBm
16.453 MHz

Transmit Freq Error -24.877 kHz OBW Power

¥ dB Bandwidth 16.34 MHz x dB
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

Bandwidth Limit
Mode CH
(MHz) (MH2z)
L 17.62
802.11n20 — chain 0 M 17.61 =0.5
H 17.58
Bandwidth Limit
Mode CH
(MHz) (MH2z)
L 17.60
802.11n20 —chain 1 M 17.62 =0.5
H 17.64

Frequency L — Chain 0

Ag}lent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:53:42 PM Jan 02, 2014
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.745 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.6 dBm
17.648 MHz

Transmit Freq Error -26.261 kHz OBW Power
¥ dB Bandwidth 17.62 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency M — Chain 0

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:58:48 PM Jan 02, 2014

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 5.785 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 26.2 dBm
17.653 MHz

Transmit Freq Error -37.138 kHz OBW Power

x dB Bandwidth 17.61 MHz x dB

Frequency H — Chain O

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:57:48 PM Jan 02, 2014

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.825 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 25.5dBm
17.626 MHz

Transmit Freq Error -36.097 kHz OBW Power

¥ dB Bandwidth 17.58 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:49:16 PM Jan 02, 2014

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm
Clear Write
e |
Average
R |
Max Hold
R |
Min Hold
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms e |
Occupied Bandwidth Total Power 27.1 dBm
17.651 MHz

Transmit Freq Error -20.780 kHz OBW Power

x dB Bandwidth 17.60 MHz x dB

Frequency M — Chain 1

Agilent Spectrum Analyzer - Occupied BW
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:48:25 PM Jan 02, 2014
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.785 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 27.0 dBm
17.661 MHz

Transmit Freq Error -24.233 kHz OBW Power

¥ dB Bandwidth 17.62 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 1

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:47:23 PM Jan 02, 2014

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.825 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 26.6 dBm
17.643 MHz

Transmit Freq Error -17.942 kHz OBW Power

¥ dB Bandwidth 17.64 MHz x dB

T

Average

T

Max Hold
e |

Min Hold
iz

Detector|

Peak»

Auto Man
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FCC ID: Q9DAPIN0103
Intertek IC: 4675A-APIN0103
Bandwidth Limit
Mode CH
(MHz) (MH2z)
L 35.81
802.11n40 — chain Q =0.5
H 35.56
Bandwidth Limit
Mode CH
(MHz) (MHz)
L 36.13
802.11n40 — chain =0.5
H 36.13

Frequency L — Chain 0

Ag}lent Spectrum Analyzer - Occupied BW

SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:53:48 PM Jan 02, 2014
TracelDetector

Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None
. Trig:Free Run Avg|Hold:>10/10

(=)
#IFGain:Low ™ datten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Average

Center 5.755 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 25.9dBm
36.005 MHz

Transmit Freq Error -59.796 kHz OBW Power

¥ dB Bandwidth 35.81 MHz x dB

T

Max Hold
e |
Min Hold
iz
Detector|

Peak»

Auto Man
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 0

Agilent Spectrum Analyzer - Occupied BW
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:52:48 PM Jan 02, 2014

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm
Clear Write
e |
Average
T |
Max Hold
T ||
Min Hold
Center 5.795 GHz
#Res BW 100 kHz #VBW 300 kHz : e — |
Occupied Bandwidth Total Power 26.1 dBm
36.049 MHz

Transmit Freq Error -38.909 kHz OBW Power

x dB Bandwidth 35.56 MHz x dB

Frequency L — Chain 1

Agilent Spectrum Analyzer - Occupied BW

SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:50:58 PM Jan 02, 2014

Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None
. Trig:Free Run Avg|Held>10/10

#IFGain:Low ™ datten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.755 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 27.4 dBm
36.131 MHz

Transmit Freq Error -70.053 kHz OBW Power

¥ dB Bandwidth 36.13 MHz x dB
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 1

Ag}lent Spectrum Analyzer - Occupied BW

i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:51:41 PM Jan 02, 2014

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Held>10/10

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 21.2 dB
Ref 20.00 dBm

Clear Write

Center 5.795 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 27.0dBm
36.098 MHz

Transmit Freq Error -71.730 kHz OBW Power

¥ dB Bandwidth 36.13 MHz x dB

T

Average

T

Max Hold
e |

Min Hold
iz

Detector|

Peak»

Auto Man
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

4. Maximum peak output power

Test result: Pass

4.1 Test limit

[ ] For frequency hopping systems operating in th@22483.5 MHz band employing at
least 75 non-overlapping hopping channels, anfiteejuency hopping systems in the 5725-
5850 MHz band: 1 watt

[ ] For all other frequency hopping systems in theD22483.5 MHz band: 0.125 watts

[X] For systems using digital modulation in the 908-8#Hz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

If the transmitting antenna of directional gainajex than 6dBi is used, the power shall be
reduced by the amount in dB that the direction&l gathe antenna exceeds 6dBi.

4.2 Test Configuration

Power meter

RF input

&

EUT

™

Antenna connector

4.3 Test procedure and test setup

The EUT was tested according to DTS test procediifi€DB558074 D01 DTS Meas
Guidance v03r01” for compliance to FCC 47CFR 15.&tjuirements (clause 9.1.3).
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FCC ID: Q9DAPINO103
IntertEk IC: 4675A-APINO103

4.4 Test protocol
Temperature 1 2%C
Relative Humidity : 55 %

Mode Freq. Cable Reading (dBn) TotpaolwePreak Limit | Margin
(MHz) | loss | Port 0 | Port 1 (dBm) | (dB)
(dBm)

2412 20.9 20. 11 19. 65 22.90 30.00 | 7.10

802.11b | 2437 20.9 20. 64 20. 62 23. 64 30.00 | 6.36
2462 20.9 20. 85 20. 43 23. 66 30.00 | 6.34

2412 20.9 24. 17 24. 05 27.12 30.00 | 2.88

802.11g | 2437 20.9 26. 14 25.95 29. 06 30.00 | 0.94
2462 20.9 24. 24 24. 07 27. 17 30.00 | 2.83

2412 20.9 24. 45 24. 33 27.40 30.00 | 2.60

802. 11n20 | 2437 20.9 25.90 25. 86 28. 89 30.00 | 1.11
2462 20.9 24. 72 24. 46 27.60 30.00 | 2.40

2422 20.9 23. 62 23.48 26. 56 30.00 | 3.44

802. 11n40 | 2437 20.9 25. 87 25. 80 28. 85 30.00 | 1.15
2452 20.9 20. 94 20. 78 23. 87 30.00 | 6.13

Mode Freq. Cable Reading (dbm) TotpilwePreak Limit | Margin
(MHz) | loss | Port 0 | Port 1 (dBm) | (dB)
(dBm)

5745 21.2 25. 08 25.48 28. 29 30.00 | 1.71

802.11a | 5785 21.2 24. 93 25.31 28.13 30.00 | 1.87
5825 21.2 24. 92 25.01 27.98 30.00 | 2.02

5745 21.2 24. 89 25. 15 28.03 30.00 | 1.97

802. 11n20 | 5785 21.2 25. 15 25.41 28. 29 30.00 | 1.71
5825 21.2 24. 84 25.12 27.99 30.00 | 2.01

802. 11n40 5755 21.2 25.31 25.43 28. 38 30.00 | 1.62
5795 21.2 25.34 25. 28 28. 32 30.00 | 1.68

The maximum EIRP of the EUT = 29.06dBm + 3.9dBi = 32.96dBm = 1857.80mW
which islower than the EIRP limit of RSS-210.
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

5. Power spectrum density

Test result: Pass
5.1 Test limit
For digitally modulated systems, the power spectealsity conducted from the intentional

radiator to the antenna shall not be greater tl@m8in any 3 kHz band during any time
interval of continuous transmission.

5.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

5.3 Test procedure and test setup
The power output per FC§15.247(e) was tested according to DTS test proeeafur

“KDB558074 D01 DTS Meas Guidance v03r01” (clause)l@r compliance to FCC
47CFR 15.247 requirements.
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

5.4 Test Protocol
Temperature . 25C
Relative Humidity: 55 %

Mode CH | Cable loss PSD (dBm/3kHz) Total PSD Limit
(dB) Port 0 Port 1 (dBm/3kHz) | (dBm/3kHz)
L 20.9 -5.845 -5.954 -2.890
802.11b| M 20.9 -5.490 -5.5632 -2.500 <8.00
H 20.9 -5.081 -5.565 -2.310

Frequency L — Chain 0

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:24:30 PM Jan 04, 2014
Marker 1 2.412760000000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

MKr1 2.412 760 GHz Next Peak
Ref Offset 209 dB
Ref 10,00 dBm -5.845 dBm [INEG——

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.412000 GHz Sp%n 16.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (2001 pts)

MSG
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Intertek

Agilent Spectrum Analyzer Swept SA

Marker 1 2. 437760000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

10 ¢Bidiv Ref 10.00 dBm
Log

Center 2.437000 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Frequency M — Chain 0

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

7 Trig:Free Run
#Atten: 20 dB
Next Peak

Mkr1 2.437 760 GHz
-5.490 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 16.00 MHz
Sweep 1.69 s (2001 pts)

Agilent Spectrum Analyzer Swept SA

Marker 1 2. 462760000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

10 ¢Bidiv Ref 10.00 dBm
Log

Center 2.462000 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]
7 Trig:Free Run Avg|Hold:>10/10
#Atten: 20 dB

Next Peak
(B

I.Inhlmlmm u.I l o bh'

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 16.00 MHz
Sweep 1.69 s (2001 pts)
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Agilent Spectrum Analyzer Swept SA
= 2= e snjosnes B
Marker 1 2. 41 1056000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

10 ¢Bidiv Ref 10.00 dBm
Log

Center 2.412000 GHz
#Res BW 3.0 kHz

w M
A N I A

#VBW 10 kHz

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Frequency L — Chain 1

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

7 Trig:Free Run
#Atten: 20 dB

Next Peak

Mkr1 2.411 056 GHz
-5.954 dBm

Next Pk Right
||
il
Next Pk Left
| ||

Marker Delta

Mkr—CF

Mkr—RefLvl

Span 16.00 MHz
Sweep 1.69 s (2001 pts)

Agilent Spectrum Analyzer Swept SA

Marker 1 2. 435055000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

10 ¢Bidiv Ref 10.00 dBm
Log

Center 2.437000 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]
7 Trig:Free Run Avg|Hold:>10/10
#Atten: 20 dB

Next Peak

Mkr1 2.435 056 GHz
-5.532 dBm

Next Pk Right
||
Next Pk Left
N | ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 16.00 MHz
Sweep 1.69 s (2001 pts)
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 1

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:43:42 PM Jan 04, 2014
Marker 1 2.463760000000 GHz | Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

CELELET]

MKr1 2.463 760 GHz e
Ref Offset 20.9 dB -5.565 dBm e

Ref 10.00 dBm
Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.462000 GHz Span 16.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

Mode CH | Cable loss PSD (dBm/3kHz) Total PSD Limit
(dB) Port 0 Port 1 (dBm/3kHz) | (dBm/3kHz)
L 20.9 -8.283 -10.083 -6.080
802.11g| M 20.9 -7.234 -5.608 -3.340 <8.00
H 20.9 -9.604 -8.998 -6.280

Frequency L — Chain 0

Agilent Spectrum Analyzer - Swept SA
RF SooiEDGCE SENSE:INT| SOURCE OFF ALIGN AUTO 04:28:25 PM Jan 04, 2014

Marker 1 2.412000000000 GHz i Avg Type: Log-Pwr
PNO: Fast (y ) 1rig:FreeRun Avg|Hold:>10/10

IFGainiLow  HAtten: 20 dB

Peak Search

Mkr1 2.412 000 0 GHz Next Peak
Ref Offset 20.9 dB
R:!f 13.%0 dBm -8.283 dBm I

Next Pk Right
s
Next Pk Left
||
Marker Delta
||

Mkr—CF

Mkr—RefLvl

Center 2.41200 GHz ” Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG

Frequency M — Chain 0
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FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:29:27 PM Jan 04, 2014
Marker 1 2.429525000000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 2.429 525 0 GHz LIS
Ref Offset 20.9 dB
E%gBJdiv Reef 1(;%0 dBm 7.234 dBm I

0.0 --E------ Next Pk Right

e NI . )
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.43700 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
S09 Dc

B
Marker 1 2.461987500000 GHz _ Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 2.461 987 5 GHz LIS
Ref Offset 20.9 dB
Reef 1(;%0 dBm 9.604 dBm I

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.46200 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG

Frequency L — Chain 1
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FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:51:23 PM Jan 04, 2014
Marker 1 2.420125000000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 2.420 125 0 GHz NextPeak
Rt 01250 Gr |

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.41200 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

5015 D o
RAC Peak Search

Marker 1 2.431987500000 GHz _ Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

Mkr1 2.431 987 5 GHz LIS
Ref Offset 20.9 dB
Reef 1(;%0 dBm 5.608 dBm I

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.43700 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG

Frequency H — Chain 1
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:54:52 PM Jan 04, 2014
Marker 1 2.461987500000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 2.461 987 5 GHz LIS
Ref Offset 20.9 dB
Reef 1(;%0 dBm 8.998 dBm I

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

=

Center 2.46200 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Mod CH | Cable loss PSD (dBm/3kHz) Total PSD Limit
ode
(dB) Port 0 Port 1 (dBm/3kHz) | (dBm/3kHz)
L 20.9 -9.548 -10.571 -7.020
802.11n
20 M 20.9 -5.903 -6.702 -3.270 <8.00
H 20.9 -10.708 -9.564 -7.090

Frequency L — Chain 0

Agilent Spectrum Analyzer - Swept SA
=2 e snjosnes B
Marker 1 2.412000000000 GHz _
7 Trig: Free Run

PNO: Fast (4
IFGain:Low #Atten: 20 dB

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

Mkr1 2.412 000 0 GHz NextPeak

Ref Offset 20.9 dB -9.548 dBm e

Ref 10.00 dBm
Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

=

#VBW 10 kHz

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

Center 2.41200 GHz
#Res BW 3.0 kHz

MSG
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Agilent Spectrum Analyzer Swept SA

S09 DC
Marker 1 2. 429494000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

1LOgB.'d|v Ref 10.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Frequency M — Chain 0

SENSE:INT| SOURCE OFF ALIGN AUTO 04:33:15 PM Jan 04, 2014
Avg Type: Log-Pwr

Avg|Hold:>10/10

CELELET]

7 Trig:Free Run
#Atten: 20 dB
Next Peak

Mkr1 2.429 494 0 GHz
-5.903 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

Agilent Spectrum Analyzer Swept SA

S09 DC
Marker 1 2. 466401000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

1LOgB.'d|v Ref 10.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]
7 Trig:Free Run Avg|Hold:>10/10
#Atten: 20 dB

Next Peak

Mkr1 2.466 401 0 GHz
-10.708 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

Page 52 of 194



Agilent Spectrum Analyzer Swept SA

= 2= e oo nes B
Marker 1 2. 413269000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

1LOgB.'d|v Ref 10.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

Frequency L — Chain 1

7 Trig:Free Run

#VBW 10 kHz

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

04:56:08 PM
TRACE
TYPE

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

#Atten: 20 dB
Next Peak

Mkr1 2.413 269 0 GHz
-10.571 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

Agilent Spectrum Analyzer Swept SA

Marker 1 2. 431978000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

1LOgB.'d|v Ref 10.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

04:57:13PM
TRACE
TYPE

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

7 Trig:Free Run
#Atten: 20 dB
Next Peak

Mkr1 2.431 978 0 GHz
-6.702 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

Frequency H — Chain 1
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 04:58:17 PM Jan 04, 2014
Marker 1 2.460447500000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 2.460 447 5 GHz LIS
Ref Offset 20.9 dB
Reef 1(;%0 dBm 9.564 dBm I

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.46200 GHz - Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.85 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

PSD (dBm/3kHz)
Mod CH | Cable loss Total PSD Limit
ode
(dB) Port 0 Portl | (Bm/3kHz) | (dBm/3kHZ)
L 20.9 -10.247 -10.874 -7.540
802.11n40 M 20.9 -6.474 -9.674 -4.780 <8.00
H 20.9 -16.372 -16.934 -13.630

Frequency L — Chain 0

Agilent Spectrum Analyzer - Swept SA

- T e e SENSEINT| SOLRCE OFF ALIGN AUTO

Marker 1 2.422000000000 GHz | Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Next Peak
RefOe 209 40 K 2422 0247 e N
Next Pk Right
By |
Next Pk Left
||
Marker Delta|
B |

Mkr—CF

Mkr—RefLvl

Center 2.42200 GHz Span 55.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.80 s (2001 pts)

MSG
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Agilent Spectrum Analyzer Swept SA

Marker 1 2. 437000000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB

10 ¢Bidiv Ref 10.00 dBm
Log

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Frequency M — Chain 0

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

7 Trig:Free Run
#Atten: 20 dB
Next Peak

Mkr1 2.437 000 0 GHz
-6.474 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 55.00 MHz
Sweep 5.80 s (2001 pts)

Agilent Spectrum Analyzer Swept SA

Marker 1 2. 436985000000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 20.9 dB
Ref 10.00 dBm

10 dBldiv
Log

Center 2.45200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]
7 Trig:Free Run Avg|Held: 10110
#Atten: 20 dB

Next Peak
(B

Mkr1 2.436 985 0 GHz
-16.372 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 55.00 MHz
Sweep 5.80 s (2001 pts)
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FCC ID: Q9DAPIN0103
Intertek IC: 4675A-APIN0103

Frequency L — Chain 1

Agilent Spectrum Analyzer - Swept SA
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO

Marker 1 2.422000000000 GHz _ Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

NextPeak

. i K 242 0574 i
--- Next Pk Right
. I —
Next Pk Left
||
Marker Delta
|

Mkr—CF

Mkr—RefLvl

Center 2.42200 GHz Span 55.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.80 s (2001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

S0 D o
CELELET]

Marker 1 2.425752500000 GHz _ Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

Mkr1 2.425 752 5 GHz LIS
Ref Offset 20.9 dB
Reef 1(;%0 dBm 9.674 dBm I

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 2.43700 GHz Span 55.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.80 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
Intertek IC: 4675A-APINO103

Frequency H — Chain 1

Agilent Spectrum Analyzer - Swept SA

- T e e SENSEINT| SOLRCE OFF ALIGN AUTO

Marker 1 2.434510000000 GHz | Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

CELELET]

Next Peak
RefOe 209 40 K 2438554 i N
Next Pk Right
By |
Next Pk Left
||
Marker Delta|
B |

Mkr—CF

Mkr—RefLvl

=

Center 2.45200 GHz Span 55.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.80 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Vode CH Cable PSD (dBm/3kHz) Total PSD Limit
loss (dB) Port O Port 1 (dBm/3kHz) | (dBm/3kHz)
L 20.9 -1.277 -5.239 -3.130
802.11a | M 20.9 -6.840 -6.113 -3.450 <8.00
H 20.9 -7.383 -6.810 -4.080

Agilent Spectrum Analyzer - Swept SA

RF SoQESDES BE———

SENSE:INT| SOURCE OFF ALIGN AUTO

Frequency L — Chain 0

05:33:31 PM Jan 04, 2014

Avg Type: Log-Pwr

EEE=
Marker 1 5.749000000000 GHz _
7 Trig: Free Run Avg|Hold:>10/10

PNO: Fast (4
IFGain:Low #Atten: 20 dB

Ref Offset 21.2 dB
Ref 10.00 dBm

Center 5.74500 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Mkr1 5.749 000 0 GHz

CELELET]

Next Peak
7277 dEm —
Next Pk Right
Emmm|
Next Pk Left
e

Marker Delta

Mkr—CF

Mkr—RefLvl

Span 25.00 MHz

Sweep 2.64 5 (2001 pts)
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Agilent Spectrum Analyzer Swept SA

S09 DC
Marker 1 5. 785312500000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 21.2 dB

10 ¢Bidiv Ref 10.00 dBm
Log

Center 5.78500 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Frequency M — Chain 0

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

CELELET]

7 Trig:Free Run
#Atten: 20 dB
Next Peak

Mkr1 5.785 312 5 GHz
-6.840 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
\ | EEm———

Mkr—CF

Mkr—RefLvl

Span 25.00 MHz
Sweep 2.64 5 (2001 pts)

Agilent Spectrum Analyzer Swept SA

Marker 1 5. 820587500000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 21.2 dB

1LOgB.'d|v Ref 10.00 dBm

Center 5.82500 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]

7 Trig:Free Run Avg|Hold:>10/10

#Atten: 20 dB
Next Peak

MKkr1 5.820 587 5 GHz
7

| e |
Next Pk Right
| e |
Next Pk Left
| B |
Marker Delta

I
I
|
i
Mg

Mkr—CF

Mkr—RefLvl

Span 25.00 MHz
Sweep 2.64 5 (2001 pts)
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FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

Frequency L — Chain 1

Agilent Spectrum Analyzer Swept SA
B T e SEMSE:INT| SOURCE OFF ALIGN AUTO 05:04:21 PM Jan 04, 2014
Marker 1 5. 739975000000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

NextPeak
. i MK 0738 5559 it G
Next Pk Right
||
Next Pk Left
||
Marker Delta
|

Mkr—CF

Mkr—RefLvl

Center 5.74500 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

Agilent Spectrum Analyzer Swept SA

S0/ D o : 05: ,
CE Peak Search

Marker 1 5. 783975000000 GHz _ Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

Ref Offset 21.2 dB MKkr1 5.783 975 0 GHz NextPeak
19geuciv__Ref 10.00 dBm 6.113 dBm G
Next Pk Right
| e |
Next Pk Left
| B |
Marker Delta
| e |

Mkr—CF

Mkr—RefLvl

Center 5.78500 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 1

Agilent Spectrum Analyzer - Swept SA
SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 05:06:55 PM Jan 04, 2014 e

Marker 1 5.819337500000 GHz _ Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

Mkr1 5.819 337 5 GHz NextPeak
Ref Offset 21.2 dB 337 5 GHz |

Ref 10.00 dBm
Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 5.82500 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.64 s (2001 pts)

MSG

Page 62 of 194



FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

Cable PSD (dBm/3kHz)
CH Total PSD Limit
Mode loss Port O Port 1
(dBm/3kHz) | (dBm/3kHz)
(dB)
L 20.9 -7.481 -6.852 -4.140
802.11n20 M 20.9 -6.683 -6.090 -3.370 <8.00
H 20.9 -7.590 -6.198 -3.830

Frequency L — Chain 0

Agilent Spectrum Analyzer - Swept SA

SomEDeEEE e ] SENSE:INT| SOURCE OFF ALIGN AUTO 05:37:27 PM Jan 04, 2014
CELELET]

Marker 1 5.739654000000 GHz . Avg Type: Log-Pwr
PNO: Fast Ly THig:FreeRun Avg|Held:>10/10

(=)
IFGain:Low ™ datten: 20 dB

Mkr1 5.739 654 0 GHz LIS
Ref Offset21.2 dB
Reef 1(;%0 dBm 7.481 dBm I

Next Pk Right
||
Next Pk Left
||

Marker Delta

Mkr—RefLvl

Center 5.74500 GHz Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.85 s (2001 pts)

MSG
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Agilent Spectrum Analyzer - Swept SA

509

Frequency M — Chain 0

SENSE:INT| SOURCE OFF

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

ALIGN AUTO

Marker 1 5.789927500000 GHz
PNO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 20 dB

Ref Offset 21.2 dB
1L%gB.'div Ref 10.00 dBm

Center 5.78500 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]

Avg|Hold:>10/10

Next Peak
| EEEE |
Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr1 5.789 927 5 GHz
-6.683 dBm

Mkr—RefLvl

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

Agilent Spectrum Analyzer - Swept SA

509

Marker 1 5.825553500000 GHz
PNO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 20 dB

Ref Offset 21.2 dB
Ref 10.00 dBm

Center 5.82500 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]

Avg|Hold:>10/10

Next Peak
| EEEE |
Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Span 27.00 MHz
Sweep 2.85 s (2001 pts)
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Intertek

Agilent Spectrum Analyzer Swept SA

=2 e oo nes B
Marker 1 5. 748334500000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 21.2 dB

1LOgB.'d|v Ref 10.00 dBm

Center 5.74500 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

FCC I
IC:

Frequency L — Chain 1

SENSE:INT| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>10/10

7 Trig:Free Run
#Atten: 20 dB

Mkr1 5.748 334 5 GHz
-6.8562 dBm

I
o
1|
A
.
I
|
I
I
||

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

D: Q9DAPIN0103
4675A-APIN0103

CELELET]

Next Peak
||
Next Pk Right
||
Next Pk Left
||

Marker Delta

Mkr—CF

Mkr—RefLvl

Agilent Spectrum Analyzer Swept SA

Marker 1 5. 780828500000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 21.2 dB
Ref 10.00 dBm

10 dBldiv
Log

Center 5.78500 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr

7 Trig:Free Run Avg|Hold:>10/10

#Atten: 20 dB

Mkr1 5.780 828 5 GHz
-6.090 dBm

Span 27.00 MHz
Sweep 2.85 s (2001 pts)

CELELET]

Next Peak
||
Next Pk Right
||
Next Pk Left
||

Marker Delta

Mkr—CF

Mkr—RefLvl
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FCC ID: Q9DAPINO103
IC: 4675A-APINO103

Frequency H — Chain 1

Agilent Spectrum Analyzer - Swept SA
i) cRee s soRE DR ] SENSE:INT| SOURCE OFF ALIGN AUTO 05:24:37 PM Jan 04, 2014
Marker 1 5.828712500000 GHz | Avg Type: Log-Pwr

PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10

IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 5.828 712 5 GHz NextPeak
Ref Offset 21.2 dB 7125 GHz |

Ref 10.00 dBm
Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 5.82500 GHz Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.85 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

Cable loss PSD (dBm/3kHz) Total PSD Limit
Mode CH
(dB) Port O Port 1 (dBm/3kHz) (dBm/3kHz)
L 20.9 -8.894 -7.376 -5.060
802.11n2 <8.00
H 20.9 -9.820 -9.334 -6.560

Frequency L — Chain 0

Agilent Spectrum Analyzer - Swept SA
d RL EaRraaonoEDeEEa SENSE:INT| SOURCE OFF ALIGN AUTO 05:31:43 PM Jan 04, 2014
Marker 1 5.756210000000 GHz | Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

CELELET]

Mkr1 5.756 210 0 GHz LIS
Ref Offset21.2 dB
Reef 1(;%0 dBm 2,894 dBm I

Next Pk Right
||
Next Pk Left
| ||
Marker Delta
|||

Mkr—CF

Mkr—RefLvl

Center 5.75500 GHz - Span 55.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.80 s (2001 pts)

MSG
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Agilent Spectrum Analyzer - Swept SA

Marker 1 5.807457500000 GHz
PNO: Fast )
IFGain:Low

Ref Offset 21.2 dB
Ref 10.00 dBm

Center 5.79500 GHz
#Res BW 3.0 kHz

MSG

Frequency H — Chain 0

FCC ID: Q9DAPINO0103
IC: 4675A-APINO103

SENSE:INT| SOURCE OFF ALIGN AUTO 05:29:56 PM Jan 04, 2014

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]
Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

Next Peak
(B

Mkr1 5.807 457 5 GHz
-9.820 dBm

Next Pk Right
||
Next Pk Left
| ||
Marker Delta

5
=

Mkr—CF

Mkr—RefLvl

RERNF

Span 55.00 MHz
Sweep 5.80 s (2001 pts)

Agilent Spectrum Analyzer - Swept SA

Marker 1 5.754972500000 GHz

PNO: Fast [y

IFGain:Low

Ref Offset 21.2 dB
Ref 10.00 dBm

Center 5.75500 GHz
#Res BW 3.0 kHz

MSG

Frequency L — Chain 1

SENSE:INT| SOURCE OFF ALIGN AUTO 05:26:21 PM Jan 04, 2014

#VBW 10 kHz

Avg Type: Log-Pwr CELELET]

Trig: Free Run Avg|Hold:>10/10

#Atten: 20 dB
Next Peak

| EEEE |
Next Pk Right
||
Next Pk Left
| ||
Marker Delta

(<)

'Il"‘lH'|

il

Mkr—CF

Mkr—RefLvl

Span 55.00 MHz
Sweep 5.80 s (2001 pts)
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FCC ID: Q9DAPINO103
Intertek IC: 4675A-APINO103

Frequency H — Chain 1

Agilent Spectrum Analyzer - Swept SA

- T e e SENSEINT| SOLRCE OFF ALIGN AUTO

Marker 1 5.778720000000 GHz | Avg Type: Log-Pwr
PNO: Fast L, 11ig:FreeRun Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB

CELELET]

Next Peak
R s e MK 878 354 e AN
Next Pk Right
3 |
Next Pk Left
e
Marker Delta
EEE—

Mkr—CF

Mkr—RefLvl

=

Center 5.79500 GHz Span 55.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.80 s (2001 pts)

MSG
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FCC ID: Q9DAPINO103
IntEFtEk IC: 4675A-APINO103

6. Radiated emission in the restricted bands
Test result: PASS
6.1 Test limit

The radiated emissions which fall in the restridtedds, as defined §15.205(a), must also
comply with the radiated emission limits specifie¢15.209(a) showed as below:

Frequency Field Strength Measurement Distance
(MHz) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

6.2 Test Configuration

> Turn Table

NAAAAAAAAAALS
o

EUT

\Antenna mast

AAAA

Test receiver
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